

**Test Report Extract N°: 2014092911**

<b>Place and date of issue:</b>	Rimini – Italy, 29/09/2014
<b>Customer:</b>	PLASTICA PANARO S.r.l. - Via Gramsci, 438
<b>Date testing requested:</b>	24/07/2014
<b>Order number and date:</b>	2014090900, 09/09/2014
<b>Date of testing:</b>	from 22/09/2014 till 24/09/2014
<b>Test description:</b>	IP 67 degree of protection for enclosures.
<b>Reference standard:</b>	CEI EN 60529_1991 + A1 2000
<b>Place of testing:</b>	Emc Test Technologies Lab
<b>Reference document:</b>	Test Report N. 2014092901 issued 29/09/2014

<b>Sample Description:</b>	Waterproof & dustproof case
<b>Manufacturer</b>	PLASTICA PANARO S.r.l.
<b>Model</b>	MAX620H250

**TEST RESULT:**

The sample complies to reference standard and is classified as:

**IP 67**

Test Lab Chief Executive Officer  
(Eng. Gian Marco De Lucia)

*L. M. De Lucia*

Consult reference document for detailed description of the specimen, test procedures and test results.